
 
Municipality of West Elgin

Agenda
Council Meeting

 
Date: April 27 2023, 9:30 a.m.

Location: West Elgin Community Complex - Hybrid
Meeting
160 Main St
West Lorne
Electronic Hybrid Meeting

This meeting will be held in a Hybrid format.  This meeting is broadcasted and the recording made
available after the meeting on the municipal website, pending any technical difficulties. If you require
an alternate format or accessible communication support or wish to receive the link to the meeting via
email please contact the Clerk, at 519-785-0560 or by email at clerk@westelgin.net.

Pages

1. Call to Order

2. Adoption of Agenda

Recommendation:
That the Council of the Municipality West Elgin hereby adopts the Agenda as
[...]
lands the Corporation and the Owner must enter into this agreement:  
 
1. Upon proper application by the Owner including the submission of all 

necessary applications, plans and blueprints, and upon payment of the usual 
building permit fee and other fees, if any, the Corporation shall issue a 
building permit so as to allow the Owner to construct a New Dwelling in 
accordance with the application, plans and blueprints submitted.   
 

2. The Owner shall proceed with all reasonable expediency to construct a New 
Dwelling on the Subject Lands after entering into this Agreement with the 
Corporation and obtaining the necessary permits. 
 

3. Within twelve (12) months of entering into this Agreement, the Owner shall 
construct the New Dwelling on the Subject Lands and ensure that the Existing 
Dwelling is demolished.  

 
4. The Owner shall agree, prior to requesting a final occupancy, make 

application for the necessary permits to demolish the Existing Dwelling on the 
Subject Lands.  
 

 
 
 

58



 
5. Within ninety (90) days after receiving approval to occupy the New Dwelling 

and obtaining the necessary permits, the Owner shall proceed to demolish 
the Existing Dwelling on the Subject Lands. In the event that the Owner fails 
to demolish the Existing Dwelling in accordance with this provision, the Owner 
agrees that the Corporation, on ten (10) days’ notice to the Owner, may enter 
upon the Subject Lands and complete the demolition of the Existing Dwelling 
at the expense of the Owner.   

 
6. The Owner further agrees to deposit with the Corporation, to be held by the 

Corporation without interest, at the time a building permit is issued to it, a 
Performance Security in the form of a certified cheque, cash or an 
Irrevocable Letter of Credit which is automatically extended, or other security 
in form satisfactory to the Corporation’s Solicitor, in the sum of $10,000 
(CAD) to guarantee the due performance of the Owner’s obligations under 
this Agreement, within the time period specified in paragraphs 3 and 5 
hereof.  No Performance Security shall be released until the Owner has 
complied fully with its obligations with the provisions of this Agreement. 

 
7. If the Owner is in default of any matter, obligation or thing required to be 

done by this Agreement, the Corporation may, on ten (10) days’ notice to the 
Owner, enter upon the Subject Lands and take the necessary steps to 
ensure that the matter, obligation or thing required to be done is completed at 
the entire expense of the Owner, who shall forthwith pay the same on 
demand.  If the Owner fails to make payment within fifteen (15) days of 
demand, the Corporation, in its sole discretion, is at liberty to recover the 
expenses incurred by realizing on the Performance Security deposited by the 
Owner without requiring the consent of the Owner before taking action in that 
regard, or may add the costs to the tax roll and collect them in the same 
manner as property taxes.  

 
8. Upon completion of demolition of the existing dwelling and all final building 

inspections, the Corporation shall have no further interest in the Owner’s 
lands and premises under this Agreement. 

 
9. Any notice required to be given under this Agreement shall be given in writing 

and may be delivered personally, by courier, or by registered mail, to the 
addresses listed below.  If delivered by courier, the mailing shall be deemed 
received on the third day after it is deposited with the courier, and if delivered 
by registered mail, shall be deemed to have been received on the fifth day 
after it has been deposited with the government post office. 

 
The Corporation   The Owner 
22413 Hoskins Line   23580 Pioneer Line  
Rodney, ON N0L 2C0  R. R. #3 Rodney, ON N0L 2C0 
Attention: Clerk   Attention: Joseph Keech 
      

10. The Owner agrees that the Corporation may, in its sole discretion, register 
this Agreement on title against the Subject Lands in the Registry Office at the 
Owner’s expense. 

 
11. THIS AGREEMENT shall be binding upon the parties hereto and their 

respective heirs, successors, and assigns. 
 

59



IN WITNESS WHEREOF the said parties hereto have duly executed the 
agreement on the date first written above.  
 

 
SIGNED SEALED AND DELIVERED 
 

 
PROPERTY OWNERS 

  
 
 

_____________________  ______________________________ 
WITNESS  JOSEPH CHARLES KEECH 

 
 
 

THE CORPORATION OF THE MUNICIPALITY OF 
WEST ELGIN 

 
 
 

____________________________ 
MAYOR  

 
 
 

____________________________ 
CLERK 

60



 
 

 
 
 
March 30, 2023 
 
 
 
 
Saif Sumbal  
Ministry of the Environment, Conservations and Parks 
733 Exeter Road 
London, ON N6E 1L3 
 
 
 
Attention: Mr. Sumbal  
 
RE:  Rodney Wastewater Treatment Plant Annual Report 2022 
 
The Ontario Clean Water Agency is the Operating Authority for the Rodney Wastewater 
Treatment Plant on behalf of the Municipality of West Elgin.  The system is operated under 
Environmental Compliance Approval 3-0871-88-949.  Please find attached the 2022 Annual 
Report for the Rodney Wastewater Treatment Plant.   
 
Feel free to contact me should you require any additional information regarding the report.  I 
can be reached at 519-312-0847. 
 
 
Sincerely, 
 

 
 
Terri-Lynn Thomson  
Process and Compliance Technician, 
Ontario Clean Water Agency 
 
C.c. Madga Badura, Municipality of West Elgin 
 Dale LeBritton, OCWA’s Regional Hub Manager 
 Sam Smith, OCWA’s Senior Operations Manager 
 Maegan Garber, OCWA’s Safety, Process and Compliance Manager 
 

61



 
 

 
 
 
 
 
 
 
 
 
 
 

MUNICIPALITY OF WEST ELGIN 
 

RODNEY WASTEWATER TREATMENT PLANT 
 
 
 
 
 

2022 ANNUAL REPORT 
January 1 to December 31, 2022 

 
Environmental Compliance Approval # 3-0871-88-949 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Prepared by: 

62



 

 
 

Table of Contents 
Section 1: Overview .............................................................................................. 1 
Section 2: Monitoring Data .................................................................................... 2 

Section 3: Operating Problems and Corrective Actions ........................................ 9 

Section 4: Maintenance ........................................................................................ 9 
Section 5: Effluent Quality Assurance ................................................................. 10 

Section 6: Calibration and Maintenance ............................................................. 10 

Section 7: Effluent Quality ................................................................................... 10 
Section 8: Biosolids ............................................................................................. 11 

Section 9: Community Complaints ...................................................................... 11 
Section 10: Bypasses, Spills, and Abnormal Discharges .................................... 11 

Section 11: Alterations, Extensions or Replacement of the Works ..................... 11 

Section 12: Summary .......................................................................................... 12 

 
 

Appendix A: Analytical Data 

 

63



 

 
 

Section 1:  Overview 
 
The wastewater treatment plant was operated under Environmental Compliance Approval 3-
0871-88-949 dated April 12, 1994 with amendments September 24, 1998. 
 
Collection System 
The collection system contains gravity sewers that lead to the Main Pumping Station located on 
Furnival Road.  It contains a wet well with two submersible pumps that pump to the treatment 
plant.  Backup power is supplied by an onsite generator. 
 
Plant Description 
The Rodney Wastewater Treatment Plant is an extended aeration facility which consists of: 
extended aeration, settling, UV disinfection (seasonal), phosphorus removal, and filtration.  The 
extended aeration process is designed to remove carbonaceous and nitrogenous organic 
compounds (BOD).  Aluminum Sulphate is used for phosphorus removal.  After the clarifier the 
effluent is filtered and seasonally disinfected using ultraviolet light, then discharged to Sixteen 
Mile Creek.  Sludge is directed to the lagoon for storage and settling.  Decant liquid off the 
lagoon is returned to the influent of the plant. 
 
Process Details 

• Wastewater is directed into the sewage lift station from the Village of Rodney by 
gravity. Wastewater is pumped from the sewage lift station located near the junction of 
Furnival Road and King Street by force main into a reinforced concrete splitter chamber, 
provided with a mechanical rake bar screen.  

• The secondary treatment system consists of two aeration basins, one reinforced 
concrete clarifier tank and two return activated sludge pumps. 

• The phosphorous removal system consists of one 30,000 L fiber reinforced tank with 
spills containment equipped with 2 diaphragm type metering pumps (1 duty and 1 
standby).  

• Three mechanical aerators in each aeration tank provide oxygen at a low pressure in the 
aeration tanks.  

• The tertiary treatment system consists of four (4) continuous back wash 2 metre deep 
bed, granular single media sand filtration units housed in the filter building. Hydrogen 
peroxide is introduced for filter cleaning when necessary. 

• The disinfection system consists of a ultra-violet (UV) unit through which the effluent is 
discharged seasonally. 

• A concrete V-notch weir flow measuring chamber is installed between the clarifier and 
the filter building. 

• Operations are controlled by a programmable logic controller (PLC). A data logging 
computer system with local monitoring capability is used to monitor, trend, and record 
select process parameters. 

• Laboratory space is also located at the WWTP to allow for basic laboratory analyses to 
be conducted by the plant operator. 

• Process control is monitored by SCADA. 
 
 
 

64



 

 
 

Section 2:  Monitoring Data 
 
Sample Collection and Testing 
 
All samples are collected and tested as per the requirements of the Environmental Compliance 
Approval. 
 
Raw sewage is sampled bi-weekly and tested for BOD5, total suspended solids, total phosphorus, 
and total Kjeldahl nitrogen.  The raw samples are collected as 24 hour composite samples. 
 
Final effluent is sampled bi-weekly and tested for BOD5, total suspended solids, total 
phosphorus, free ammonia nitrogen, total Kjeldahl nitrogen, nitrite, nitrate, pH and alkalinity.  
Samples are collected using an automatic composite sampler and collected over a twenty-four 
hour period.  Grab samples for dissolved oxygen and temperature are collected bi-weekly.  A 
grab sample for E. coli is also sampled bi-weekly during the disinfection period from April 15 to 
October 15.     
 
In-house tests are conducted on a weekly basis on the final effluent, raw influent and the mixed 
liquor suspended solids at the plant to check plant performance and to make any operational 
changes required. 
 
In 2022, all chemical and microbiological sample analyses were conducted by SGS Lakefield 
Research.  Temperature, pH, dissolved oxygen and alkalinity were conducted by staff at the 
treatment plant. 
 
The receiving stream temperature is performed at Sixteen Mile Creek. 
 
Flows 
 
Detailed monthly flow information is summarized in Appendix A.  The total flow treated in 2022 
was 96,548.4m3, which corresponds to a 38% decrease from 2021 raw flows.  The annual 
average daily flow for the reporting period was 264.5m3/day, or 45% of the plant’s rated design 
capacity of 590m3/day (refer to Chart 1).   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

65



 

 
 

Chart 1.  The average daily raw sewage flow to the plant in 2022 compared to 2021. 
 

 
 
Raw Sewage Quality 
 
The annual average raw sewage BOD5 concentration to the plant was 120.2mg/L with a 
maximum concentration of 201mg/L. The annual average concentration of BOD5 has decreased 
6.3% from 2021, refer to Chart 2. 
 
Chart 2.  Average monthly raw concentration of BOD5 for 2022 compared to 2021. 

 

 
 
 

 
 
 

0

500

1000

1500

2000

2500

Ja
nu

ar
y

Fe
br

ua
ry

M
ar

ch
Ap

ril
M

ay
Ju

ne Ju
ly

Au
gu

st
Se

pt
em

be
r

O
ct

ob
er

N
ov

em
be

r
De

ce
m

be
r

Av
g

Fl
ow

 (m
3/

d)

Month

2021 Average Daily
Flow
(m3/d)

2022 Average Daily
Flow
(m3/d)

Design Average Flow
(m3/d)

Design Peak Flow
(2190m3/d)

0

50

100

150

200

250

Ja
n

Fe
b

M
ar Ap

r
M

ay Ju
n Ju
l

Au
g

Se
p

O
ct

N
ov De

c
av

er
ag

e

BO
D5

Month

2021 BOD5 (mg/L)

2022 BOD5 (mg/L)

66



 

 
 

The annual average raw sewage suspended solids (TSS) concentration to the plant was 
136.8mg/L, with a maximum of 286.5mg/L.  The average concentration of TSS has decreased 7% 
from 2021, refer to Chart 3.   
 
Chart 3.  The average monthly raw concentration of TSS for 2022 compared to 2021. 

 
 
 
The annual average raw sewage Total Kjeldahl Nitrogen (TKN) concentration to the plant was 
38.7mg/L, with a maximum of 56.9mg/L.  The average concentration of TKN has increased 17.8% 
from 2021, refer to Chart 4. 
 
Chart 4.  The average monthly raw concentration of TKN for 2022 compared to 2021. 

 

 
 

0

50

100

150

200

250

300

350

Ja
n

Fe
b

M
ar Ap

r

M
ay Ju
n Ju
l

Au
g

Se
p

O
ct

N
ov De

c

av
er

ag
e

TS
S 

(m
g/

L)

Month

2021 TSS (mg/L)

2022 TSS (mg/L)

0

10

20

30

40

50

60

Ja
n

Fe
b

M
ar Ap

r

M
ay Ju
n Ju
l

Au
g

Se
p

O
ct

N
ov De

c

av
er

ag
e

TK
N

 (m
g/

L)

Month

2021 TKN (mg/L)

2022 TKN (mg/L)

67



 

 
 

The annual average raw sewage Total Phosphorus (TP) concentration to the plant was 4.5mg/L, 
with a maximum of 6.5mg/L.  The average concentration of TP has increased 26.7% from 2021, 
refer to Chart 5. 
 
Chart 5.  The average monthly raw concentration of TP for 2022 compared to 2021. 

 

 
 
Effluent Limits 
 
Detailed analytical data is attached to this report as Appendix A.  The following table provides a 
summary of the monthly average concentration and loading ranges compared to the limits set in 
the Environmental Compliance Approval. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

0

1

2

3

4

5

6

7
Ja

n

Fe
b

M
ar Ap

r

M
ay Ju
n Ju
l

Au
g

Se
p

O
ct

N
ov De

c

av
er

ag
e

TP
 (m

g/
L)

Month

2021 TP (mg/L)

2022 TP (mg/L)

68



 

 
 

Summary and Comparison of Compliance Data 
 
Table 1.  Monthly average concentration and loading ranges for 2022. 

Parameter 

Monthly 
Average 
Effluent 

Limit 
(mg/L) 

Monthly 
Average 
Effluent 

Result Ranges 
(mg/L) 

Monthly 
Average 
Loading 

Limit 
(kg/d) 

Monthly 
Average 

Loading Result 
Ranges 
(kg/d) 

BOD5 10(a) <2 – 3.5 6.9 0.4 – 1.11 15(b) 3 – 3.5 
Suspended Solids 10(a) <2 – 6 6.9 0.465 – 2.67 15(b) 3.5 – 12.75 
Total Phosphorus 0.5(a) 0.145 - 0.395 0.4 0.017 -0.095 1.0(b) 0.08 – 0.467 
Total (Ammonia + 
Ammonium) Nitrogen 

3.0(a) <0.1 – 0.2 2.2 0.02 – 0.06 5.0(b) <0.1 –0.167 
E. coli  200 2 – 8.94  
Unionized Ammonia* 0.1 0.000– 0.005  

NOTE: (a) limit applies during the non-freezing period 
(b) limit applies during the freezing period 
*single sample results 

 
Discussion on Monitoring Data as Compared to the Effluent Limits 
 
There were no non-compliances with Environmental Compliance Approval limits during the 
2022 reporting year.   
 
The annual average effluent BOD5 for 2022 was 2.58mg/L, which is a 7.6% decrease from 2021 
(refer to Chart 6).  The annual average loading of BOD5 in 2022 was 0.68kg/d.  Refer to Table 1 
for a list of monthly average effluent limits and loading limits. 
 
Chart 6.  The effluent monthly average concentration of BOD5 in 2022 compared to 2021 
concentrations. 

69



 

 
 

 
The annual average effluent Total Suspended Solids (TSS) for 2022 was 5.59mg/L, which is a 55% 
increase from 2021 (refer to Chart 7).  The annual average loading of TSS in 2022 was 1.3kg/d.    
Refer to Table 1 for a list of monthly average effluent limits and loading limits. 
 
Chart 7.  The effluent monthly average concentration of TSS in 2022 compared to 2021 
concentrations. 